City of Carson City
Agenda Report

Date Submitted: December 19, 2013 Agenda Date Requested: December 19, 2013
Time Requested: 15 minutes

To: Mayor and Supervisors
From: Purchasing and Contracts

Subject Title: For Possible Action: To approve Contract No. 1314-127 Pursuant to
NRS 332.115(1)(b) and NRS 625.530 with Carollo Engineers, Inc., to provide
Engineering Services for Water Reclamation Plant Improvements through December
31, 2014 for a not to exceed amount of $2,996,000.00 to be funded from the
Wastewater Capitai Projects/Services Account in the Wastewater Fund as provided for

in FY 2013/2014. (Kim Belf)

Staff Summary: This contract provides for Engineering Services for Water Reclamation
[...]
conflicts in language between any such attachment and this Contract shall be construed
consistent with the terms of this Contract. Unless otherwise expressly authorized by the terms
of this Contract, no modification or amendment to this Contract shall be binding upon the
parties unless the same is in writing and signed by the respective parties hereto and approved
by the Carson City Board of Supervisors. The parties agree that each has had their respective
counsel review this Contract which shall be construed as if it was jointly drafted.

Page 16 of 20



PROFESSIONAL SERVICES AGREEMENT RELATED TO CONSTRUCTION
PROJECTS (Architects, Engineers, and Land Surveyors)
Contract No. 1314-127
Engineering Services for Water Reclamation Plant Improvements

33 ACKNOWLEDGMENT AND EXECUTION:

33.1 In witness whereof, the parfies hereto have caused this Contract to be signed and
intend to be legally bound thereby.

CARSON CITY CITY'S LEGAL COUNSEL

Finance Director Neil A. Rombardo, District Attorney

Attn: Kim Belt, Purchasing and

Centracts Manager | have reviewed this Contract and approve
201 North Carson Street Suite 3 as to its legal form.

Carson City, Nevada 89701
Telephone: 775-283-7137
Fax: 775-887-2107
KBelt@carson.org

S f
By: \}'I”“—-/';ﬁ]w

Kim Belt

DATED . (210 175

CITY'S ORIGINATING DEPARTMENT
BY: Andrew Burnham, Director
Carson City Public Works Department
3505 Butti Way

Carson City, NV 89701

Telephone: 775-887-2355

Fax: 775-887-2112
ABurnham@carson.org

A

Ahdy Burnham

DATED [t/0-) >

By:

Page 17 of 20



PROFESSIONAL SERVICES AGREEMENT RELATED TO CONSTRUCTION
PROJECTS (Architects, Engineers, and Land Surveyors)
Contract No. 1314-127
Engineering Services for Water Reclamation Plant Improvements
Eric Leveque, P.E. deposes and says: That he is the CONSULTANT or authorized agent of
the CONSULTANT; that he has read the foregoing Contract; and that he understands the
terms, conditions, and requirements thereof.

CONSULTANT

BY: Eric Leveque, P.E.

TITLE: Senior Vice President

FIRM: Carollo Engineers, inc.

CC BUSINESS LICENSE #: 13-

Addr.: 376 E. Warm Springs Rd., Ste 250
City: Las Vegas State: NV Zip: 88119
Telephone: 702-792-3711/FAX 702-792-4533
E-mail Address:eleveque@carollo.com

(Signature of CONSULTANT)

DATED
STATE OF )
) ss
County of }
Signed and swarn (or affirmed) before me on this day of
2013, by and

(Signature of Notary)

(Notary Stamp)

Page 18 of 20



PROFESSIONAL SERVICES AGREEMENT RELATED TO CONSTRUCTION
PROJECTS (Architects, Engineers, and Land Surveyors)
Contract No. 1314-127
Engineering Services for Water Reclamation Plant Improvements
SAMPLE INVOICE

Invoice Number:
invoice BDate:
Invoice Pericd:

Vendor Number:
Carollo Engineers, Inc.

376 East Warm Springs Road, Suite 250
Las Vegas, Nevada 89119

Invoice shall be submitted to:

Carson City Public Works
Attn: Karen White

3505 Butti Way

Carson City NV 89701

Line Item # | Description Unit Cost | Units Completed | Totai $$

Total for this invoice

Original Contract Sum

Less amount previously billed

= contract sum prior o this invoice
Less this invoice

=Dollars remaining on Centract

7 P P

ENCLOSE COPIES OF RECEIPTS & INVOICES FOR EXPENSES & OQUTSIDE SERVICES

Page 19 of 20



PROFESSIONAL SERVICES AGREEMENT RELATED TO CONSTRUCTION
PROJECTS (Architects, Engineers, and Land Surveyors)
Contract No. 1314-127
Engineering Services for Water Reclamation Plant Improvements
CONTRACT ACCEPTANCE AND EXECUTION:

The Board of Supervisors for Carson City, Nevada at their publicly noticed meeting of
December 19, 2013 approved the acceptance of CONTRACT No. 1314-127. Further, the

Board of Supervisors authorizes the Mayor of Carsan City, Nevada to set his hand to this
document and record his signature for the execution of this contract in accordance with the

action taken.

CARSON CITY, NEVADA

ROBERT L. CROWELL, MAYOR

DATED this 19" day of December, 2013.

ATTEST:

ALAN GLOVER, CLERK-RECORDER

DATED this 19" day of December, 2013.

Page 20 of 20



EXHIBIT A

EXHIBIT A
SCOPE OF SERVICES
AGREEMENT FOR ENGINEERING SERVICES
WATER RECLAMATION PLANT IMPROVEMENTS
PROJECT MANAGEMENT, DETAILED DESIGN, AND ADDITIONAL SERVICES
CITY OF CARSON CITY
CONTRACT NO. 2013-XXX

TABLE OF CONTENTS

PURPOSE OF EXHIBIT
PROJECT BACKGROUND
SCOPE OF WORK

PART 1 - PROJECT MANAGEMENT
1.1 — Project Administration
1.2 — Meetings and Workshops
1.3 — Reviews, Approvals and Permits
1.4 — Subcensultant Coordination
1.5 — General CMAR Coordination
1.6 — "DRAFT” CMAR Pre-Censtruction Contract Development

PART 2 = DETAILED DESIGN
2.1 — Utility Location and Rights-of-Way
2.2 — Field Investigations
2.3 — Prepare Plans and Specifications
2.4 — CMAR Construction Contract and Front End Documents Development

PART 3 — ADDITIONAL SERVICES
3.1 — Meeting Support
3.2 — Cost Model and GMP Review and Validation
3.3 — Early Procurement Activities

TIME OF PERFORMANCE
BUDGET ESTIMATE

ATTACHMENT 1 to EXHIBIT A — PRELIMINARY DRAWING LIST
ATTACHMENT 2 to EXHIBIT A — LABOR HOUR BREAKDOWN AND FEE ESTIMATE

Carson City Project No. 2013-XXX - WRP Improvements Project
Agreement for Engineering Services
DRAFT 7 — Novemnber 2013

1 1 of 22



EXHIBIT A

EXHIBIT A
SCOPE OF SERVICES
AGREEMENT FOR ENGINEERING SERVICES
WATER RECLAMATION PLANT IMPROVEMENTS
PROJECT MANAGEMENT, DETAILED DESIGN, AND ADDITIONAL SERVICES
CITY OF CARSON CITY
CONTRACT NO. 2013-XXX

PURPOSE OF EXHIBIT

The purpose of this Exhibit A is to establish the Scope of Work, the Time of Performance, the
Budget Estimate, and Payment Provisions to be provided by Carollo Engineers (Consultant) to
the City of Carson City (City) in connection with the Water Reclamation Plant (WRP)
Miscellaneous [mprovements Project {Project). Nothing in this Exhibit is to be construed to
either conflict or take precedence over the terms and conditions of the primary Agreement.

PROJECT BACKGROUND

The existing wastewater treatment facilities have been constructed in numerous phases over
the years. The first phase was completed in 1960, with a design capacity of 1.5 million gallons
per day (mgd) which consisted of primary treatment, exidation ponds, chlorination, and ene
digester for solids handling.

Secondary treatment was added in 1968. The addition consisted of a grit chamber, one high
rate trickling fiter, secondary clarifier, chlorine building, and chlorine contact tank. This
expansion did not increase the average dry weather design flow of 1.5 mgd.

The reclamation plant was expanded to a two-stage trickling filter plant with a design capacity of
3.75 mgd in 1972. This addition included a flow diversion chamber, circular primary ¢larifier,
second stage filter pump station, second stage trickling filter, final clarifier, larger chlorine
contact tank, effluent water holding pond, and sludge dewatering and incinerator equipment.

By 1978, it was necessary to add additional treatment capacity to meet discharge requirements
as well as keep up with rapid growth in Carson City. Activated sludge was added to the existing
facilities in 1979, which included an aerated pond with surface aerators. An additional
secondary clarifier, return and waste sludge pumps, chlorine facilities for one-ton cylinders,
second stage filter effluent pump station, and a scum pit for the circular primary clarifier were
added. The capacity was increased to 4.75 mgd.

In October of 1979, the Carson City Board of Supervisors authorized preparation of a
Comprehensive Water Plan (CWP) Study. The goal of the study was to identify a plan that
would meet the water supply and wastewater disposal needs for an ultimate population of
70,000 people in the year 2000. The water supply and wastewater facilities were becoming
strained as growth in the Carson City service area doubied from 15,500 in 1970 to 30,800 in
1980. Also, the pre-existing facilities were not designed fo meet the City's NPDES permit
requirements for high-level treatment including nutrient removal.

Phased construction of CWP modifications to the plant began in mid 1983. The subsequent
reclamation plant flow schematic can be described as primary treatment followed by parallel,
biological freatment process of trickling filters and activated sludge treatment units. The
modifications included construction of new preliminary treatment processes, additional primary
and secondary clarifiers, sludge pump stations, anaerobic digesters, a dissolved air flotation

Carson City Project No. 2013-XXX - WRP Improvements Sroject
Agreement for Engineering Services
DRAFT 7 — MNovember 2013

2 20f 22



EXHIBIT A

thickener, an equalization basin, effluent pumping station, chlorine building, and support
facilities. The existing trickling filter and activated sludge processes centinue to be operated.
These two treatment trains are operated in parallel to maximize their overall capaeity.

In 2003, the Carson City Wastewater Reciamation Plant Design Report (Design Report) was
completed by the Consultant. The following are basic concepts upon which the Desigh Report
was prepared:;

« Treatment precesses were identified that will improve reliability and performance of the
existing facilities, increase operational and energy efficiency, meet increasing influent
flows and loads, and plan for phased implementation of the next increments of capagity.

+ It was assumed future discharge requirements for wastewater characteristics (BODs and
TS$8) will remain the same as those within the existing Authorization to Discharge.

+ Consideration was given to a future total nitrogen effluent limit and proposed reuse water
regulations to expand the use of treated effluent (i.e., stricter disinfection requiremenis).

In 2008, the Design Repoit was revised (2006 Design Report Update) to included updated flows
and loading information. By the time the 2006 Design Report Update was complete, the
economic recessien impacted Carson City and wastewater flows decreased. Around the same
time, the City implemented a program to decrease collection system inflow and infiltration (I/1).
The decreased population and reduction in I/l combined with water conservation measures has
resulted in a reduced hydraulic loading to the treatment plant. The concentrations of the influent
wastewater characteristics {(namely BOD, ammonia, and suspended selids) have increased,
resulting in a more concentrated pollutant leading to the treatment process. This increased
poilutant loading combined with the age of the facilities has started to stress the treatment

process.

Recognizing that expanding facilities was not the immediate driver, the City focused on interim,
operational and efficiency improvements as well as maintenance and rehabilitation
enhaneements to the WRP. In 2013, Consultant completed the Assistance with Capital
Improvement Plan (CIP} project which identified and prioritized capital improvement projects
over the next 25-year planning horizon. These capital projects were grouped into three major
categories: treatment enhancement/expansion, rehabilitation/replacement, and operational
efficiency/reliability. As a result of this project, the following project elements were identified
which constitute the scepe of this project:

» Secendary Treatment. Provide upgraded secondary treatment facilities including
aeration basins, secondary clarifiers, distributien structures, blower/MCC building,
Imermediate Pumping Station rehabilitation, secondary sludge pump modifications,
secondary scum pumping, secondary clarifier rehabilitation, new power transformer and

switchgear.

¢ Solids Handling and Effluent Pumping: Provide upgraded solids handling facilities
including rehabilitation of Digester No. 2, installing pump mixing, replacing recirculation
valves and gas production meters, replacing boilers and heaters, adding air monitoring
and control features at the Digester Control Buildings, covering DAFs, providing
modifications to DAF No. 1, and rehabilitating the effluent pump station.

Carson City Project Mo, 2013-XXX - WRP Improvements Project
Agreement for Engineering Services
DRAFT 7 — November 2013

3 3 of 22



EXHIBIT A

e Preliminary/Primary Treatment: Provide upgraded facilities including a new
screenings/washing compactor, rehabilitating the grit pumps and piping, covering the
screening channels and grit basins, covering the primary clarifiers, constructing a
preliminary/primary odor control facility, rehabilitating the primary sludge pump station,
replacing the primary sludge blanket level system, rehabilitating the primary clarifiers,
and rerouting the filter backwash.

e Overall Site Improvements: The following are common to all the process elements and
include site paving and grading; site access roads; flood control; landscaping; electrical,
instrumentation, and control enhancements;

It's the City’s intent to deliver the Project using the Construction Manager at Risk {(CMAR)
delivery method. The CMAR will be initially contracted te provide pre-construction phase
services, including but not limited to the following efforts:

¢ Develop and progressively update a detailed “open book” cost medel based on current
market cenditions to confirm budgets and help guide design decisions.

¢ Develop a eonstruction management plan and schedule in advance of construction.

¢ Provide alternative system evaluation and constructability reviews.

» Develop long-lead procurement strategies and potentially initiate early procurement of
long-lead items.

¢ Assist in the permitting process, particularly City building and grading permits.

» Provide procurement services for selection of key subcontractors and suppliers.

¢« Develop a guaranteed maximum price (GMP) for construction for City review and
consideration.

Assuming City acceptance of the GMP, the CMAR will then provide all services reguired of a
general contractor, including self-performance and subcontractor procurement and
management, during subsequent construction and post-construction phases of the Project.

The relationship between the CMAR and Consultant is intended to be collaborative and
proactive, with both participating as advisors to the City during the pre-construction phase. It is
the City’s desire to incorporate a contractor’'s perspective and input to the Project planning and
design decisions, and to leverage the ability for early procurement and phased construction of
seme project elements.

In order to minimize the cosfs for engineering, minimize the potential for construction cost
everruns, and to have better control over project element phasing, it is assumed that a single
package GMP will be developed.

Carson Cily Project No. 2013-X%X - WRP Improvements Projec
Agreemenit for Enginesring Services
DRAFT 7 — November 2013

4 4 of 22




EXHIBIT A

SCOPE OF WORK

The Project is based on a series of separate task efforts to complete the following parts:

Part 1 — Project Management
Part 2 — Detailed Design
Part 3 — Additional Services

PART 1 - PROJECT MANAGEMENT

The Consultant will be responsible for the management of all services provided by Consultant to
the City. This management will extend actoss all phases and parts of the project. The
Consultant Project Manager (PM) will monitor, report and coordinate efforts with the City's PM.

Tasks include:

Task 1.1 — Project Administration

The Consultant will establish internal project controls to moniter status, budget, staffing, and
schedule on an on-going basis. Budget and schedule status will be reviewed by the Consultant
weekly. For budget purposes, the Consultant will plan on preparing a total of twelve (12)
monthly progress reports. The Consultant's PM will meet monthly with the City's PM, by
teleconference and/or video conference, to discuss the following items.

¢ Summary of work completed during the past 30-day period.

s Summary of work planned during the next 30-day period.

s The status of major Project components.

s Explanation for any schedule changes.

s Progress made on critical activities as well as items that could cause potential delays.
» Additional Project status information as requested by City.

e Key project issues.